MODELS H425 H575 H655 H755 V425 V575 V655 V755

LEON’S MFG. COMPANY INC.

P. O. Box 5002 135 York Road East Yorkton, Saskatchew an S3N 324
1-800-667-1581
Facsimile: 306-782-1884

E-mail: salesieonsmfg.com Website: www . leonsmfg.com



TABLE OF CONTENTS

MAIN FRAME - 425 . . ... . . P01

MAIN FRAME - 425RS . ... ... .. s P02

MAIN FRAME =578 ... .. P03

MAIN FRAME - 655/ 755 . . . ... P04
SAFETY LIGHTS -ALLMODELS ... ... ... . P05
PUSHER /I-BEAM -425H/575H . .. .. ... ... .. . P06
PUSHER /I-BEAM - 425RSH .. .. .. ... .. ... . PO7

PUSHER /I-BEAM - 425V / 575V . .. .. . i P08

PUSHER/I-BEAM -425RSV ... ... .. P09
PUSHER/I-BEAM-655H/755H .. ... ... ... ... ... .. ... ... ... ... P10
PUSHER /I-BEAM - 655V / 755V ... .. .. .. i P11
PUSHER CYLINDER -425/425RS . ... ... ... .. .. . . e P12
PUSHER CYLINDER-5875 .. ... ... P12
PUSHER CYLINDER -655/755 ... ... .. .. i P14
BOXLINER-425 .. . P15
BOXLINER-425RS . .. ... . P16
BOXLINER-575 ... P17
BOXLINER-6585/755 .. .. .. P18
DRIVELINE - ALL MODELS .. ... .. . e e P19
BEATERS/DRIVE-425H .. ... .. ... . P20
BEATERS/DRIVE-425RSH . ... ... ... .. . . P21
BEATERS/DRIVE-575H. . ... .. P22
BEATERS/DRIVE-655H/755H .. .. ... ... .. . P23
BEATER DRIVE - 425V /425RSV / 575V . .. ... ... ... . ... . .. ... . ... P24
BEATERDRIVE-655V/ 755V .. . ... ... P25
VERTICAL BEATERS -ALLMODELS ... ... ... .. ... ... ... .. ... ... P26
END GATE -425 . . . P27
END GATE -425RS . . ... . P28
END GATE - 575 . . . ... P29
END GATE-655/755 ... ... . P30
BEATER GUARDKIT -425/425RS /375 .. ... ... .. .. . . . ... P31

BEATER GUARDKIT -655/755 . .. .. ... . . e P32
SLURRY PAN - H-BEATERS - ALLMODELS ...................... P33
SLURRY PAN -V -BEATERS - ALLMODELS ...................... P34
AXLE/HUB -ALLMODELS . ... ... .. i P35
END GATE HYRDRAULICS -425/425RS ... ... ... ... .. ... ... ... P36
END GATE HYRDRAULICS -575/655/755. . ... .................... P37
FLOW CONTROL / SEQUENCE VALVE LAYOUT - ALL MODELS (CC). .. P38

FLOW CONTROL VALVE LAYOUT - ALLMODELS .................. P39

FLOW CONTROL / SEQUENCE VALVE LAYOUT - ALL MODELS (CC) ..P40
FLOW CONTROL / SEQUENCE VALVE LAYOUT - ALL MODELS (OC) . . . P41

CYLINDER - END GATE (2 X17)-ALLMODELS .. ................... P42
CYLINDER - PUSH GATE (3.0/3.5X180)-425/425RS .............. P43
CYLINDER - PUSH GATE (3.5/4.0X180)-575 ..................... P44
CYLINDER - PUSH GATE (4.0/4.5X180)-655/755 ................ P45
GEARBOX - MAIN - ALL MODELS (5190) . ....... ... .. P46 / P47
GEARBOX - V-BEATERS -ALLMODELS .......................... P48 / P49
GEARBOX - V-BEATERS -655/755 .. ... ... .. ... ... . . un. P50 / P51
PTO DRIVELINE SHAFT - (STANDARD) ALLMODELS .. .............. P52
PTO DRIVELINE SHAFT - (OVER-RUN CLUTCH) ALL MODELS ........ P53
PARTS BREAKDONWNLISTS . ... ... ... . P55

NOTE: THIS MANUAL APPLIES TO ALL MODELS MANUFACTURED IN 2008 AND LATER
FOR UNITS MANUFACTURED EARLIER PLEASE CONTACT THE FACTORY.

PRINTED IN CANADA - JULY / 2013



LEON SILVER SPREADER
MAIN FRAME - 425

\

\\
\"
A\
3
/A

a
/A
A— \\
%

\\

\
\\\\A\\\Wr ;

\/

w‘m{&\

W )L
PN/ L 57

- P01 -

\
2 ‘\ ‘ N/

R - .—ﬁ"’ \
N )\\\\\\\\Kx\

N\

N

W ‘?r‘g‘r

430

414

/ARSI

<

I~

379

FRONT

415 390

AUG-01-08




LEON SILVER SPREADER

MAIN FRAME - 425RS

- P02 -

[e)]
~
M

28

AUG-01-08

FRONT




428

413

MAIN FRAME - 575

LEON SILVER SPREADER

- P03 -

412
379

M o~

415 390

FRONT

29




G¢

§G/1 | SS9 - INVIL NIVIA

/

d3AVvV3ddS H3IATS NOFT

06¢ Sl¥
LINO¥
6LC LZ¥ =
o]ag7 B
immm e 81 ¥
N £ ocy  LTw ol
¢y vy GCP Ll
T4 8¢ 9T,
; 5 5% ol
See > ot
ol¥
cLS 44 : Z0v cZh
AR vy 1% 7 A%
0gY o : ““@Nv 0S¥ m:m/\
2 9lg
5 60 : £ey 6L¢
0
olc Vi 86% 7Ly g
\ 0¢y o
L N 81¢ a
Ll : X 99¢
N 89¢
Siy £9§
vy d
LSy
L6€




LNOY

2 vy
vy 0S¥ (LM LHOM AL34vS)
910 STY8LL — 69E
vly
ost
3 7:.. @ _‘AM
9lg 7
0g¥
vy (LS5
4 Ya%4
8T ( : . ) 18¢
% . \ 0¢Y
. 9i¢
5 1 NS 6€
> i i ! \ L
w¢\0\¢ ! j ; a
a9y GLS . f r | >
i 6C : . ™
% 08¢
‘L gzv 3 TN 507
CL 3 0gY 0S¥
. \ - vly
18¢
9Lg 08¢
ogYy ;
viv 07 1Sy ogy
\\\o LEY 1454
m¢\\\o v SLE
144 L7 62¥
LT
6C¥
SLHOIT ALIIVS ety

&30V3dds JIATS NOFT

AUG-01-08

- P05 -




LEON SILVER SPREADER
PUSHER / I-BEAM - 425H / 675H

62

AUG-01-08




LEON SILVER SPREADER
PUSHER / I-BEAM - 425RSH

- P07 -

62

AUG-01-08




LEON SILVER SPREADER
PUSHER / I-BEAM - 425V | 575V

AUG-01-08




LEON SILVER SPREADER
PUSHFR / I-BEAM — 425V/575V/425H/575H

AUG-01-10 —PO8A—




LEON SILVER SPREADER

425RSV

PUSHER / I-BEAM -




LEON SILVER SPREADER

655[H / 765H

PUSHER / I-BEAM -

60
60A

1”g




LEON SILVER SPREADER
PUSHER / I-BEAM - 655V | 756V _

AUG-01-08




LEON SILVER SPREADER
PUSHER CYLINDER - 425 / 425RS

FRONT

383

-P12- AUG-01-08




LEON SILVER SPREADER
PUSHER CYLINDER - 575

55 414

\ 408 FRONT

425

385 -P13- AUG-01-08




LEON SILVER SPREADER
PUSHER CYLINDER - 655 / 755

425 55 414

N FRONT

425

385 -P14 - AUG-01-08




GZ¥ - ¥3NIT XO8 bt
d30dv3dds J3ANTIS NOFT

AUG-01-08

- P15 -




LNOY4

[40)

¢0l

SYSZY - YIANIT XOE
ad3dv3dds JIATS NOIT

AUG-01-08

- P16 -

vil




8Ll

LNO¥S

¥01

(01987
SO¥
SOV
¢ﬁ¢om¢
~c,
01— K~
INOY4 ¥3d
S13S Oml
‘310N 601
811
GOy 601
s
Py O F
17
bl . cOL
o octy |
SOy // vy
J vy S13S oML |
/ A ocvy 310N 1494
d 211l |
G1G = d3INIT XOg

dJdAVIEdS JIATIS NOTT

Y0¥
L
~
[
10}
$01
$01 ;xxmm“““““v
O LY
\ ocy [
SOY ™1,
SO¥ ”
| p1p 0%
1)

AUG-01-08




gLl

INOYS

yy 08 €il

\A/\/mg

Wiy O

vell
Gl

40;

INOY4 d3d
S13S oMl
310N

8Ll
SOV

: ¥0¥
ks
SO¥ 3
)ﬂO S0 Ny A%
. 0y

¢ol

Ll
0o¢v
8l
GOy ¥v3y ¥id 4%
S13S OML
Ll y1p OE¥  3LON
Ll

o [|  §S4/S89 - YINIT XOE
d4dvddds dINTIS NOFT




74

LEON SILVER SPREADER
BEATERS - 425H

385

AUG-01-08




1NO¥YS

SLINN ¥31v38-A
SLINN ¥31v38—H
14¥HS 'O0d |
310N

AINO SILNN S
14¥HS 2d ¢
‘310N

el
Sly g
S8¢
vegl
881
///{e 681
06l
/ ““_,m_,
4:)"

RN
Su oy

gscl
vGZl
GCl
SLINN SY #®

SLINN ¥31V38-A
HJLN1D ¥0/M Old

JLON
vazl
9zl
»8¢ B
ovl LeY v
LS " ogl <€l
oGl ¢ L\\Q
8yl y won“Vr»ﬂ“w
oY L 2
S| S = gl
0g1 61
8|
LS1 .
S¥Sey = ANIT IAILA

GSLJGS9/ GLS / G - INIT IANA
d4dvddds 3N TS NOFT

9ly

6/ AN
0ot ¥6¢

4%

vicl
LclL

AUG-01-08




0z
L
(@
o
@éI
o &
D&
[jij N
r['u;][_i-'n
=
Z @
O
L]
]

202

214

418

211

385

AUG-01-08




9L1

91

98¢
3%
Gly
98¢
(%4
Slv
9/l
Go¢
S0c
YLl

Vil

Lyl

VS LGl

YSL /v /
@Dii/

O\ e

AUG-01-08

AN
9/l

S8¢

8ly

HS4G - S¥31v3E
&30V3ddS JIANTNS NOST




LNOY]
[44)!

¥6l

v881 i

28| V68| Ly goy

681

06l
LBl

S/
N\

///HW ¢ol
Soel

s
SN

1 o8¢
LS
SLy 2
98¢
LEY
Sly
9Ll
LOT
vl
9LL i 9LL
LOT
VLl g/
YLl

VGl
7Sl

LPl

B

"~

-v

LB}

190}

On¢¢_¢
cov

L6l

vOv<Z
/1 O¥%¢

LGl

LYl /
@t<§/ _
.

6 Lc Sctv

s 8911/

L6l

HSSL | HGSS - S¥31v3¢g
d30V3ddS HIATNS NOFT

80¢

AUG-01-08

G8¢

Sic¢




LEON SILVER SPREADER

BEATERS — 425V/425RSV/575V —(DIRECT DRIVE)

JULY—-2013




LEON SILVER SPREADER
BEATERS — 655V/755V —(DIRECT DRIVE)

AT
JULY—2013 ’ ’ "\9 ’ " —P25—




LEON SILVER SPREADER
VERTICAL BEATERS

2 Y

) o

AUG—-01-08




LEON SILVER SPREADER
VERTICAL BEATERS —(DIRECT DRIVE)

. \@ ) 3
e
I;!

AUG-01-10




R SPREADER
= -425

LEON SILVE
END GATE

380

255

252

377

413

FRONT

252
377

255
254

255

AUG-01-08

413




INOY4

d %
09¢

Cly
LLE Sy

A4

\

114

Sl
)14

W\~
\
Ve

viv
08¢

AUG-01-08

@
N
a
oy
LY
ocy
7 iy 6.2 e
T 648 . /m/.h‘\\\i¢
B 08¢ |
e
692 \

SYSZy - I1VO AN3
d30QVYddS JIATS NO3T




7Lly T4

1NOY ¢8t ¥ 99 cez N / =
1 A , W
vy
A%y
99¢
/

¥9¢

1 A%% =

08¢ =1 G.S - 31O AN3
d3AVIddS dINTIS NOIT




INO¥S

¢£Gce

G9¢

GSL /659 - LVO QNI
d3dvadds 3N TS NOS T




LNO¥
1M a8vN9 ¥31v3g
9GZ# W3Ll — 018¥8/1

G1S | SYSZY | ST = LM Q¥VNO ¥31v3E
d4dVddds J3A TS NOT 1

AUG-01-08

- P31 -




viv

INOYS

1M gy¥vNo ¥3iv3ag
LGZ# WALl — Ovv¥8LI

viv

08¢

GGL ] GS9 - LMY AdVNO Y31Vv3E

d3dV3ddds JINTS NOFT

AUG-01-08

-P32 -




8¢

Sd3LV3E - H - NVd AJHNTS

d3daV3dds J3aATIS NOFT

AUG-01-08

- P33 -




INOYS

LvC

c6¢

SY31v3E - A - NVd AYYNTS
d3AV3ddS J3IATS NO3T

AUG-01-08

-P34 -




370

AXLE [ HUB - 425
507

301
\
299

LEON SILVER SPREADER

AXLE / HUB - 425RS / 575 [ 6585 / 785

W
14
[T

296

305
306
A

307

10

AUG-01-08

-P35 -




LNO¥S

ply
0w

A 9l¢
N 6LS

¢£e¢
6l¢

0¢e

vl
.\\

SYSeY I S2¥ - DIMNVHAAH 3LYD AN3
d30vdddsS JINTIS NOIT

AUG-01-08

- P36 -




voze V&LlL

viv
0l% %

gl

LINOYd

9z¢ STAS

N\

GSL /859 J GLS - DI TINWHAAH 31vO NI
d30VY3IEdS JANTIS NOF |

AUG-01-08

- P37 -




Y3IANNAD 31¥OAN3 30

9 = aN3 11n8
/ 404 3INM-T0 0L
MIA LHOW M3 INONS MIA 1937

@ @ v ® 2J m ) © €2 Y3ONMAD 3LVOON3 40
@(c)

_ -l @rc@ i~ R 404 INN-TI0 0L
e

GE
/
B ¥ 140d OL pEg
Nm/omﬁl/ mvmﬁ‘/ $C v 1404 Ol
i - / 8 1¥0d Ol

N " 113 IATYA IONINDIS

\DN-A- a» x COt# NTLI - Gv.v8LI
k\\ vSE
12¢ 02€ 62t Bgmoa oL
cc LSE
/Ab 19 1¥0d OL

a
LNOYH [ e

5]

ansS|@ @ |ins

1 M3IA dOL

e} o=

H3ONMAD HSNG WOLLOB 40
1¥0d ¥v3Y Ol

am\
HIANNAD HSNd WOLLO8 40
€6 180d INOY¥4 Ol

AINMNVEAAH §31N30 d3S010
LNOAVYT IAATVA FONINOIS / TOHLNOD MOT14 / 43ANITAD HSNd

d3AdVIddS 43NS NOT'

AUG-01-08

- P38 -




LEON SILVER SPREADER

PUSH CYLINDER / FLOW CONTROL VALVE LAYOUT

OPEN CENTER HYDRAULIC

TO FRONT PORT
OF BOTTOM PUSH CYLINDER

TO REAR PORT
OF BOTTOM PUSH CYLINDER

332
332 /

320\ 320

321 321

TO TRACTOR

CLOSED CENTER HYDRAULIC
FRONT

TO FRONT PORT
OF BOTTOM PUSH CYLINDER

O

TO REAR PORT R 346
OF BOTTOM PUSH CYLINDER 336+ 35

—l,

S - Vau

320
321

TO TRACTOR

32

321

-P39- AUG-01-08




02¢ 2ee 19€
ﬁ%)/ )/

O —a s —

4010vyL 0L

£ee
Y30NNAD 31¥OON3 40 GN3 LN
3404 3INA-T0 O

— = Y30NIMAD 3LVOON3 30 ON3 L4VHS

Sm//

8re e
£c€
-~ T~

\Imvm

5
1ee ~ \n\ \
oce cee

P
I\\

£G€
Em\\\

1INOYH
\ m%£2

Y3IANITAD HSNd WOLLO8 30
140d ¥v3y Ol

¥3IANMAD HSNd WOLLO8 30
140d LNO¥4 OL

AINNYEAAH 931N30 d3SOT10

LNOAVT IATVA FONINDIS / TOHLNOD MO

d3AdV3ddS J3aATIS NOTT

404 3NN-T0 OL

1M 3ATVA JON3IND3S
8CC# W3Ll — 88809/

AUG-01-08

- P40 -




1ee

02E 2ee
N\

C——m—a

JOLOVYL OL

\

X gee
19¢€ e ¥IONIMAD 3LVOGN3 40 ON3 L@
./ %04 INN-10 OL
\

\

e

1INOYA

LEE I\
I\

€£6¢

\ 8YE  19€ \
0SE

\

/

H3ANMAD HSNd WOLL08 40
1¥0d &V3y Ol

Y3ONNAD HSNd KWOLLO8 40
140d INOd4 OL

OI'MNVEAAH §31LN3D N340

LNOAVT INTVA FONINDFS / T0HLNOD MOT4

d34AdVvV3ddS d4ATIS NOF']

{TJ= ¥30NNAD 3LVOON3 J0 QNI 14VHS
404 3INI-1I0 OL

1M IAWA JON3ND3S
¢gc# W3l — 88809/!

55
: “

AUG-01-08

- P41 -




LEON SILVER SPREADER
END GATE CYLINDER

-1120070 - 2" X 17"-

L LSS S S ST BB T IS LTSS BT S ML BB VLSS BF

2NN

7/8 9

11

10

ITEM[PART NO. DESCRIPTION QTY
I 1120071 BARREL 1
e | 1760171 LOCKNUT 1
3 | 1760172 PISTON 1
4 1760173 DYNAMIC PISTON SEAL 1
S | 1760174 STATIC PISTON SEAL 1
& | 1120072 SHAFT 1
7 11760178 GLAND SEAL 1
8 1760179 BACKUP GLAND SEAL 1
9 1760169 SHAFT SEAL 1
10 | 1760168 WIPER 1
11 [ 1760177 GLAND 1

1120075 SEAL KIT ¢4,3,7,8,9,10)
1120070 CYLINDER COMPLETE
MODEL NO. R-20L2-17

-P42 -

AUG-01-08




LEON SILVER SPREADER
PUSH CYLINDER
425-3.0/3.5X 180

T7/78 T9

T2
Tl

—""'\.,______ \
- U U
s | O
W
Bl
B4 B3 B9 B2 BS
B6
7/B8
B10 BB
UPPER CYLINDER COMPONENTS LOWER CYLINDER COMPONENTS
ITEM[PART NO. DESCRIPTION aTY| [ITEM[PART NO. DESCRIPTION QTY
T1 1784317 SHAF T 1 Bl [1784318 SHAF T i
Te [1760763 GLAND 1 B2 |1784325 GLAND 1
13 (1760764 PISTON 1 B3 |1784323 PISTON 1
T4 (1760779 ROD NUT 1 B4 [1760779 ROD NUT 1
TS 1760780 WIPER 1 BS |1784331 WIPER 1
Te |1760781 SHAFT SEAL 1 B6 [1784330 SHAFT SEAL 1
17 [1760768 GLAND SEAL 1 B7 |1760782 GLAND SEAL 1
T8 1760769 BACK-UP 1 B8 [1760783 BACK-UP 1
T9 (1760784 STATIC PISTON SEAL 1 B9 |1760784| STATIC PISTON SEAL ™| 1
T10 | 1760771 PISTON SEAL 2 B10 | 1760785 PISTAN SEAE e D
1760856 | SEAL KIT ¢6,7,8,9,10,11> | 1 1784321 | SEAL KIT ¢6,7,8,9,10,11) | 1
1784669 BARREL - 3.0 X 3.5 1
1784670 CYLINDER COMPLETE 1
MODEL NO. R2-3035L-180




LEON SILVER SPREADER
PUSH CYLINDER
575-3.5/4.0 X 180

T7/78 79 T10
To T3
T1 T4
e el
N
[ \
Hxﬁagiiiiii:::::rh?\ =
\ O
M
N
Bl
B4 B3 B9 B2 BS
B6
B7/B
B10 :
UPPER CYLINDER COMPONENTS LOWER CYLINDER COMPONENTS
ITEM|PART NO. DESCRIPTION QTY| [ITEM[PART NO. DESCRIPTION QTY
T1 (1784963 SHAFT 1 Bl [1784962 SHAFT 1
Te |1784325 GLAND 1 B2 |1784326 GLAND 1
T3 (1784323 PISTON 1 B3 |1784324 PISTON 1
T4 |1760779 ROD NUT 1 B4 1760779 ROD NUT 1
TS | 1784331 WIPER 1 BS |1784333 WIPER 1
T6 |1784330 SHAFT SEAL 1 B6 |1784332 SHAFT SEAL 1
T7 |1760782 GLAND SEAL 1 B7 |1784328 GLAND SEAL 1
T8 |1760783 BACK~UP 1 BS |1784329 BACK~-UP 1
T9 (1760784 STATIC PISTON f%%g 1 BS 1760784 STATIC PISTON SEAL 1
T10 (1760785 PISTON SEAL 2 B10 [1784327 PISTON SEAL 2
1784321 | SEAL KIT ¢6,7,8,9,10,11> | 1 1784322| SEAL KIT ¢6,7,8,9,10,11) | 1
1784961 BARREL - 3.5 X 4.0 1
1784960 CYLINDER COMPLETE 1
MODEL NO. R2-3540L-180




LEON SILVER SPREADER
PUSH CYLINDER
655/755-4.0/4.5X 180

T°

- P45 -

T6 T7/78 T10
T1 T4
[ LN a/
¥
O <z >
\
\
] N
Bl
B4 B3 B9 B2 BS
B6
B7
B10 /B8
UPPER CYLINDER COMPONENTS LOWER CYLINDER COMPONENTS
ITEMIPART NO. DESCRIPTION QTY| [ITEM|PART NO. DESCRIPTION QTY
T1 |1784319 SHAFT 1 Bl [1784458 SHAFT 1
Te (1784326 GLAND 1 B2 [1784461 GLAND 1
T3 [1784324 PISTON 1 B3 |1784459 PISTON 1
T4 (1760779 ROD NUT 1 B4 |1784462 ROD NUT 1
TS 1784333 WIPER 1 BS | 1760199 WIPER 1
T6 1784332 SHAFT SEAL 1 B6 | 1760196 SHAFT SEAL |
T7 1784328 GLAND SEAL 1 B7 | 1760197 GLAND SEAL 1
T8 (1784329 BACK-UP 1 B8 | 1760198 BACK-UP 1
; T9 |1760784 STATIC PISTON SEAL 1 B9 | 1760195 STATIC PISTON SEAL 1
1T T10711784327 PISTON SEAL 2 B10 [ 1760194 PISTON SEAL e
1784322 | SEAL KIT ¢6,7,8,9,10,11 1 1784460| SEAL KIT ¢6,7,8,9,10,11 1
1784664 BARREL - 4.0 X 4.5 1
1784665 CYLINDER COMPLETE 1
MODEL NO. R2-4045L-180
AUG-01-08




LEON SILVER SPREADER
GEARBOX - 5190

16
’ 2\ 9/\ /
I‘S\‘qu

£y
by
I
-

\
P
a5
L

r— N\
7 AN 72
20=% %ﬁl‘é\\\g@m/é
1 : - Lo

18

| 14

- P46 - AUG-01-08




LEON SILVER SPREADER |
GEARBOX - 5190 i

[ITEM | PART |DESCRIPTION - R ] QUANTITY A UNITE e hih - i S Al
# # R LEES | 425 |425RS| 57 555 ] 7755,
1 1760936 |HOUSING 1 1 1 1 7
2 1760920 |END CAP 1 1 1 1 1
3 1135206 |BEARING CONE - 1.625" BORE (LM501349) 1 1 1 1 1
4 1135205 |BEARING CUP - (LM501310) 1 1 1 1 1
5 1135189 |BEARING CONE - 1.375" BORE (LM48548) 2 2 2 2 2
6 1135188 |BEARING CUP - (LM48510) 2 2 2 2 2
7 1760921 |SNAP RING 2 2 2 2 2
8 1760922 |STAMPING COVER 1 1 1 1 1
9 1760923 |SNAP RING - 4.6 MM 2 2 2 2 2
10| 1760924 |KEY - 36 MM X 905 MM 2 2 2 2 2
11| 1760925 |OIL SEAL - 10 MM 1 1 1 1 1
12| 1122747 |PLUG - STEEL - 1/4 MNPT 1 1 1 1 1
13| 1124461 |PLUG - VENT - 1/4 MNPT 1 1 1 1 1
14 | 1760926 |SHAFT - INPUT 1 1 1 1 1
15 | 1760927 |SHAFT - OUTPUT 1 1 1 1 1
16| 1107357 |BOLT - HEX HEAD - 8 MM X 20 MM 4 4 4 4 4
17 | 1760928 |SHIM - 6 MM 1 1 1 1 1
18| 1760929 |SNAP RING - 2.4 MM 2 2 2 2 2
19 | 1760930 |GEAR - DRIVEN 1 1 1 1 1
20 | 1760931 |GEAR - DRIVER 1 1 1 1 1
21 | 1760932 |SHIM - 4.6 MM 1 1 1 1 1
22 | 1760933 |OIL SEAL - 10.5 MM 1 1 1 1 1
23 | 1760934 |SHIM-1 MM 1 1 1 1 1
24 | 1760935 |SNAP RING - 2.4 MM 1 1 1 1 1
25 | 1122919 |PLUG - STEEL - 3/8 MNPT 2 2 2 2 2

- P47-
AUG-01-08




LEON SILVER SPREADER
GEARBOX - 6190 - 038

16
13 S
15 12

4 ,\\\\ "
5 r"' / \\ %

\\\\\\&

%
?
g
—
2
2
ﬁ

o

Zhn NN & \|
_ s\
N 0 8

16

- P48 - AUG-01-08




LEON SILVER SPREADER
GEARBOX - 6190 - 038

ITEM | PART |DESCRIPTION QUANTITY / UNIT_

# # Tigens A5 3| 425RS 45T, 555

1| 1760950 |HOUSING 1 1 1 1 1
2 | 1760951 |END CAP 1 1 1 1 1
3 | 1760953 |TOP COVER 1 1 1 1 1
4| 1760954 |BEARING CONE - (LM3780) 4 4 4 4 4
5 | 1760955 |BEARING CUP - (LM3720) 4 4 4 4 4
6 | 1760956 |GEAR 2 2 2 2 2
7 | 1760957 |SHAFT - QUILL 1 1 1 1 1
8 | 1760958 |SHAFT - CROSS 1 1 1 1 1
9 | 1760960 |LOCKNUT - M50 X 1.5 1 1 1 1 1
10 | 1760961 |OIL SEAL - 3.194 1 1 1 1 1
11_| 1760962 |OIL SEAL - 3.672 1 1 1 1 1
12| 1760963 |SPACER 1 1 1 1 1
13 | 1760964 |SNAP RING 2 2 2 2 2
14 | 1760965 |RETAINING SHIM 1 1 1 1 1
15| 1760966 |GASKET 1 1 1 1 1
16 | 1760967 |CAP SCREW BOLT - 3/8-16UNC X 1 16 | 16 | 16 | 16 | 16
17| 1760972 |PLUG - STEEL - 1/2 NPT 2 2 2 2 2
18 | 1760968 |O-RING - 160 X 3.1MM 1 1 1 1 1
19 | 1760969 |SPACER 1 1 1 1 1
20 | 1760973 |PLUG - RELIEF - 1/2 NPT 1 1 1 1 1

- P49 -

AUG-01-08



LEON SILVER SPREADER
GEARBOX - 6190 - 039

; 3 3 16
: e
5 S 1 V— e I 5
& 4

B S i e S N
4 ;/I\\\\\ ' \\
2 N
"%ﬁ\\ \ 5,,;%&_’3
7 /

1

A =
//’/"\\\\ % /
16/ ‘\\\“%Q VA
§ N 6
18
° ‘§\%/ 7 N
%'ix 7
g\ ¥

- P50 - AUG-01-08




LEON SILVER SPREADER
GEARBOX - 6190 - 039

ITEM PART |DESCRIPTION QUANTITY / UNIT
# # , 4257 425RS|::575: ] :65: 55
1 1760950 |HOUSING 1 1 1 1 1
2 1760952 |END CAP 1 1 1 1 1
3 1760953 |TOP COVER 1 1 1 1 1
4 1760954 |BEARING CONE - (LM3780) 4 4 4 4 4
5 1760955 |BEARING CUP - (LM3720) 4 4 4 4 4
6 1760956 |GEAR 2 2 2 2 2
7 1760957 |SHAFT - QUILL 1 1 1 1 1
8 1760959 |SHAFT - CROSS 1 1 1 1 1
9 1760960 |LOCKNUT - M50 X 1.5 1 1 1 1 1
10 1760961 |OIL SEAL - 3.194 2 2 2 2 2
11 1760962 |OIL SEAL - 3.672 1 1 1 1 1
12 1760963 |SPACER 1 1 1 1 1
13 1760964 |SNAP RING 2 2 2 2 2
14 1760965 |RETAINING SHIM 1 1 1 1 1
15 1760966 |GASKET 1 1 1 1 1
16 1760967 |CAP SCREW BOLT - 3/8-16UNC X 1 16 16 16 16 16
17 1760972 |PLUG - STEEL - 1/2 NPT 2 2 2 2 2
18 1760968 |O-RING - 160 X 3.1MM 1 1 1 1 1
19 1760969 |SPACER 1 1 1 1 1
20 1760973 |PLUG - RELIEF - 1/2 NPT 1 1 1 1 1

- P51 -

AUG-01-08




LEON SILVER SPREADER
PTO DRIVE LINE

_\\-__-/

T L_- @
| e ]
Complete Bolt MI0x60 g |
UNI 5737 CL. 8.8

ITEM #| PART# DESCRIPTION

1760045 YOKE - 540 RPM - 1 3/8" -6 SPLINE
1760646 YOKE - 1000 RPM - 1 3/8" -21 SPLINE
1760644 YOKE - 1000 RPM - 1 3/4" -20 SPLINE
17600647 CROSS KIT - UNIVERSAL JOINT
1760648 YOKE - QUTER TELESCOPIC TUBE
1760650 DRIVE TUBE - QUTER TELESCOPIC
1760651 DRIVE TUBE - INNER TELESCOPIC
1760653 YOKE - INNER TELESCOPIC TUBE
1760654 YOKE - SHEAR BOLT - 1 3/8" -6 SPLINE
1760664 SHIELD KIT - COMPLETE

9 1760665 CHAIN - PTO SHIELD

10 1760649 ROLL PIN - FRONT

11 1760652 ROLL PIN - REAR

12 1760663 SHEAR BOLT - W/NUT - 10MM X 55MM - GR 8.8
13 1760661 PUSH PIN KIT

1760868 DRIVELINE HALF - SHEAR BOLT - 1 3/8"% SPLINE "
1760869 DRIVELINE HALF - 540 RPM - 1 3/8" -6 SPLINE

1760871 DRIVELINE HALF - 1000 RPM - 1 3/8" -21 SPLINE
1760873 DRIVELINE HALF - 1000 RPM - 1 3/4" -20 SPLINE
1760446 PTO - 540 RPM - 1 3/8" -6 SPLINE - COMPLETE ASSY
1760447 PTO - 1000 RPM - 1 3/8" -21 SPLINE - COMPLETE ASSY
1760448 PTO - 1000 RPM - 1 3/4" -20 SPLINE - COMPLETE ASSY

DN || B[ WIN || ==




LEON SILVER SPREADER
PTO DRIVE LINE

Complete Bolt MI10x60
UNI 5737 CL. 8.8

ITEM#| PART # DESCRIPTION

1 1785173 YOKE - 1000 RPM - 1 3/8" -21 SPLINE - W/CLUTCH

1 1785174 YOKE - 1000 RPM - 1 3/4" -20 SPLINE - W/CLUTCH

2 1785176 CROSS KIT - UNIVERSAL JOINT

3 1785177 YOKE - OUTER TELESCOPIC TUBE

4 1785179 DRIVE TUBE - OUTER TELESCOPIC

5 1785181 DRIVE TUBE - INNER TELESCOPIC

6 1785178 YOKE - INNER TELESCOPIC TUBE

7 1785175 YOKE - SHEAR BOLT -1 3/8" -6 SPLINE

8 1785180 SHIELD KIT - COMPLETE

9 1785182 CHAIN - PTO SHIELD

10 1785184 ROLL PIN - 10MM X 80MM

11 1785183 SHEAR BOLT - W/NUT - 10MM X 60MM - GR 8.8

12 1785188 PUSH PIN KIT
1785185 DRIVELINE HALF - SHEAR BOLT - 1 3/8" -6 SPLINE
1785186 DRIVELINE HALF - 1000 RPM - 1 3/8" -21 SPLINE
1785187 DRIVELINE HALF - 1000 RPM - 1 3/4" -20 SPLINE
1785171 PTO - 1000 RPM - 1 3/8" -21 SPLINE - COMPLETE ASSY
1785172 PTO - 1000 RPM - 1 3/4" -20 SPLINE - COMPLETE ASSY




-P54-



LEON SILVER SPREADER
PARTS LIST

TTEM | PART |DESCRIPTION QUANTITY / UNIT
# # 425 | 425RS| 575 | 655 | 755
1 1784505 |MAIN FRAME - 425 1 "
2 1785105 |MAIN FRAME - 425 RS . 1 .
3 1784870 |MAIN FRAME - 575 - 1 -
4 1784850 |MAIN FRAME - 655 . 1 -
4A | 1784555 |MAIN FRAME - 755 - . 1
5 1784040 |A - FRAME > 1 1
6 1760261 |TANDEM AXLE - STANDARD 2 = =
7 1760727 |TANDEM AXLE - DROP - RIGHT 1
8 1760728 |TANDEM AXLE - DROP - LEFT 1 = -
9 1785126 |TANDEM AXLE - STANDARD - HD = 2 2 = :
10 | 1784090 |TANDEM AXLE - DROP - RIGHT - HD 1 1 1 1
11 1784100 |TANDEM AXLE - DROP - LEFT - HD 2 1 1 1 1
12 | 1760278 |BUSHING - AXLE PIVOT 4 - : - =
13 1784038 |BUSHING - AXLE PIVOT - HD - 4 4 4 4
14 | 1760826 |AXLE RETAINER 2 - : : :
15 1784102 |AXLE RETAINER - HD : 2 2 2 2
16 | 1135420 |HUB - COMPLETE ASSEMBLY 4 - - : :
17 | 1135529 |HUB - COMPLETE ASSEMBLY - HD - 4 4 4 4
18 | 1760509 |RIM-11.75 X 22.5 -8 BOLT 4 4 4 4 4
19 | 1760495 |TIRE-16.5 X 22.5 4 4 4 4 4
20 | 1135156 |VALVE STEM 4 4 4 4 4
21 1784309 |HITCH JACK - SQUARE HD 1 1 1 1 1
22 | 1173411 |MOUNT TUBE - HITCH JACK 1 1 1 1 1
23 | 1760877 |MOUNT BRACKET - HITCH JACK 1 1 1 1 1
24 | 1760322 |CHANNEL RAIL - 425 2 2 - . -
25 | 1784215 |CHANNEL RAIL - 575/ 655 / 755 - . 2 2 2
26 | 1760469 [SMV MOUNT BRACKET 1 1 1 1 1
27 | 1178885 |SMV EMBLEM 1 1 1 1 1
28 | 1784335 |SAFETY CHAIN - 40,000 LB ; : 1 1 1
29 | 1784336 |SAFETY CHAIN - 30,000 LB 1 1 - : :
30 | 1760352 |FRONT SHIELD COVER - 425 1 1 - - -
31 1784128 |FRONT SHIELD COVER - 575/ 655/ 755 = = 1 1 1
32 | 1784382 |SHIELD - CYLINDER - 425 1 1 - : :
33 1784384 |SHIELD - CYLINDER - 575 / 655/ 755 : : 1 1 1
34 | 1784385 |GUIDE - CYLINDER SHIELD - 425 1 1 : : :
35 | 1784400 |GUIDE - CYLINDER SHIELD - 585/755 3 : 1 1 1
36 | 1784403 |PLATE - CYLINDER SHIELD MOUNT 1 1 1 1 1
37 | 1784334 |SPACER - CYLINDER GUIDE 2 2 2 2 2
38 | 1784222 [PLATE - HITCH CLAMP : : 2 2 2
39 | 1784415 |BRACKET - WARNING LIGHT - RIGHT 1 1 1 1 1
40 | 1784416 |BRACKET - WARNING LIGHT - LEFT 1 1 1 1 1
41 1784410 |LIGHT - WARNING - AMBER/AMBER 2 2 2 2 2
42 | 1784411 |LIGHT -WARNING - RED 1 1 1 1 1
43 1784420 |WIRING HARNESS - WARNING LIGHTS 1 1 1 1 1
43A | 3000122 |PLASTIC TIE - BLACK - 6" 10 10 10 10 10
44 | 1784413 |LENS - AMBER 4 4 4 4 4
45 | 1784414 |LENS- RED 1 1 1 1 1
46 | 1784427 |PLUG - HOUSING - 7-WAY CONNECTOR 1 1 1 1 1
47 | 1784428 |GUARD - 7-WAY CONNECTOR 1 1 1 1 1
48 | 1784429 |PLUG - INTERIOR - 7-WAY CONNECTOR 1 1 1 1 1
- P55 -
JULY 2013




LEON SILVER SPREADER
PARTS LIST

TTEM | PART |DESCRIPTION QUANTITY / UNIT
# # 425 |425RS| 575 | 655 | 755

49 | 1760713 || - BEAM - CENTER - 425 1 1 1
50 | 1785125 |I- BEAM - SIDE - 425 RS - 2 : = -
51 1784085 |I- BEAM - CENTER - 655/ 755 - - 1 1
50 | 1784088 |l- BEAM - SIDE - 655/ 755 : 2 2
53 | 1760379 |SLIDE - PUSH GATE (SHORT) : 2 : 2 2
54 | 1784986 |SLIDE - PUSH GATE (LONG) 1 1 1 1 1
55 | 1760385 |SLIDE BLOCK - NYLON 8 20 10 22 22
56 | 1760711 |PUSH GATE - 425H 1 5 - - :
56A | 1784880 |PUSH GATE - 575H 7 = 1
57 | 1785120 |PUSH GATE - 425 RSH : 1 = -
58 | 1784795 |PUSH GATE - 425V S : =
58A | 1784890 |PUSH GATE - 575V 3 - 1 : z
59 | 1785140 |PUSH GATE - 425 RSV - 1 = -
60 | 1784900 |PUSH GATE - 655H - - . 1 -
60A | 1784107 |PUSH GATE - 755H - - 1
61 1784911 |PUSH GATE - 655V - 1 -
61A | 1784916 |PUSH GATE - 755V - - - - 1
62 | 1760895 |EXTENSION - PUSH GATE - 425/ 575 1 1 1 i
63 | 1784925 |EXTENSION - PUSH GATE - 425V 1 - " -
63A | 1784926 |EXTENSION - PUSH GATE - 575V : 1 . .
64 | 1785145 |EXTENSION - PUSH GATE - 425 RSV ” 1 . »
65 | 1784105 |EXTENSION - PUSH GATE - 655/ 755 : . 1 1
66 | 1784927 |EXTENSION - PUSH GATE - 655V 5 1 -
66A | 1784928 |EXTENSION - PUSH GATE - 755V 5 ; : - 1
67 | 1760558 |SEAL - PUSH GATE - CORNER 2 2 2 2 2
68 | 1760555 |SEAL - PUSH GATE - BOTTOM 2 = 2 - .
69 | 1760557 |SEAL - PUSH GATE - SIDE 2 2 : :
70 | 1784119 |SEAL - PUSH GATE - SIDE - : 2 - 2
71 1785031 |SEAL - PUSH GATE - SIDE = : : 2 :
72 | 1785124 |SEAL - PUSH GATE - BOTTOM - OUTER : 2 -
73 | 1785123 |SEAL - PUSH GATE - BOTTOM - INNER 2 : : :
74 | 1784115 |SEAL - PUSH GATE - BOTTOM - OUTER = 3 2 2
75 | 1784117 |SEAL - PUSH GATE - BOTTOM - INNER : : 2 2 2
76 | 1760554 |SEAL HOLDER - PUSH GATE - BOTTOM 2 - 2 : :

~ 77 | 1760556 |SEAL HOLDER - PUSH GATE - SIDE 2 2 - >
78 | 1784120 |SEAL HOLDER - PUSH GATE - SIDE ] : 2 - 2
79 | 1785030 |SEAL HOLDER - PUSH GATE - SIDE - u 2 ;
80 | 1785144 |SEAL HOLDER - PUSH GATE - OUTER - 2 ; -
81 1785143 |SEAL HOLDER - PUSH GATE - INNER 2 - -
82 | 1784116 |SEAL HOLDER - PUSH GATE - OUTER - - 2 2
83 | 1784118 |SEAL HOLDER - PUSH GATE - INNER - - - 2 2
84 | 1784670 |CYLINDER - PUSH GATE - 425 1 1 " . -
85 | 1784960 |CYLINDER - PUSH GATE - 575 . - 1 - -
86 | 1784665 |CYLINDER - PUSH GATE - 655/ 755 . : . 1 1
87 | 1760936 |CYLINDER SUPPORT - REAR - 425 1 1 - .
88 | 1760940 |CYLINDER GUIDE - FRONT - 425 1 1 .
89 | 1784123 |CYLINDER SUPPORT - 575 2 - :
90 | 1784432 |CYLINDER SUPPORT - 655/ 755 = 2 - 2 2
91 1102433 |CLAMP - CYLINDER - 4" (MUFFLER) 4 4 2 : s
92 | 1102432 |CLAMP - CYLINDER - 3 1/2" (MUFFLER) 2 2 : :

- P56 -
JULY 2013




LEON SILVER SPREADER

PARTS LIST
ITEM | PART |DESCRIPTION QUANTITY / UNIT

# # 425 |425RS| 575 | 655 | 755

93 1784126 |CLAMP U-BOLT - CYLINDER - 4 1/2" ID = 4 2 2

94 1784441 |CLAMP U-BOLT - CYLINDER - 5" ID 5 - 4 4

95 1760702 |SPACER - CYLINDER GUIDE 1 1 - : :

9 1760703 |STOP - CYLINDER GUIDE 2 2 E

97 1760353 |PIN - CYLINDER - FRONT - 1" DIA 1 1 =

98 1707140 |PIN - CYLINDER - REAR - 1" DIA 1 1 - - -

99 1784163 |PIN - CYLINDER - FRONT - 1 1/4" DIA = - 1 1 1
100 | 1784164 |PIN- CYLINDER - REAR - 1 1/4" DIA = = 1 1 1
101 | 1760731 |LINER BOARD - BOTTOM 24 24 24 28 28
102 | 1760735 |LINER BOARD - SIDE - FRONT 12 12 18 16 18
103 | 1760737 |LINER BOARD - SIDE - REAR 12 12 18 16 18
104 | 1760591 |HOLDDOWN - BOARD - BOTTOM / END 4 - 4 z -
105 | 1785109 |HOLDDOWN - BOARD - BOTTOM / INNER - 4 : s 2
106 | 1785108 |HOLDDOWN - BOARD - BOTTOM / OUTER 4 - . R
107 | 1784171 |HOLDDOWN - BOARD - BOTTOM / INNER - 4 4
108 | 1784172 |HOLDDOWN - BOARD - BOTTOM/ OUTER - R - 4 4
109 | 1760592 |HOLDDOWN - BOARD - BOTTOM / CENTER 2 R 2 - -
110 | 1785119 |HOLDDOWN - BOARD - BOTTOM / INNER . 2 .

111 | 1785118 |HOLDDOWN - BOARD - BOTTOM / OUTER 2 . i
112 | 1784174 |HOLDDOWN - BOARD - BOTTOM / INNER = 2 2
113 | 1784175 |HOLDDOWN - BOARD - BOTTOM / OUTER . - 2 2
114 | 1760595 |HOLDDOWN - BOARD - SIDE / END 4 4 - : :
115 | 1784173 |HOLDDOWN - BOARD - SIDE / END > : 4 . 4
115A | 1785034 |HOLDDOWN - BOARD - SIDE / END - - = 4 =
116 | 1760596 |HOLDDOWN - BOARD - SIDE / CENTER 2 2 - - R
117 | 1784176 |HOLDDOWN - BOARD - SIDE / CENTER - - 2 E 2
117A | 1785033 |HOLDDOWN - BOARD - SIDE / CENTER - 2 -
118 | 1784445 |HOLDDOWN - BOARD - SIDE / MID - - 8 8 8
119 | 1784811 |HOLDDOWN CLAMP - I-BEAM - SINGLE 9 26 9 30 30
120 | 1784812 |HOLDDOWN CLAMP - I-BEAM - DOUBLE 1 3 1 3 3
121 | 1760749 |GUARD - GEARBOX 1 1 1 = :
121A | 1784157 |GUARD - GEARBOX : . z 1 1
122 1784305 |TAB - LATCH As Rag'd] As Rg'd| As Rq'd} As Rq'd] As Ra'd
123 1784300 |LATCH ASSEMBLY As Rqg'd] As Rg'd] As Rg'd] As Rq'd] As Rq'd
124 1784057 |HINGE As Ra'd| As Rq'd| As Rg'd] As Rq'd] As Ra'd
125 1760446 |PTO -540 RPM -1 3/8-6 SPLINE As Rq'd]| As Rq'd] As Rg'd] As Rq'd| As Rq'd
125A | 1760447 |PTO -1000 RPM -1 3/8-21 SPLINE As Rqd| As Rqd| As Rq'd| As Rq'd| As Rq'd
125B | 1760448 |PTO -1000 RPM -1 3/4-20 SPLINE As Rqd| As Rqd] As Ra'd] As Rqd| As Rq'd
126 | 1785171 |PTO -w/CLUTCH -1000 RPM -1 3/8-21 SPLINE | As Rq'd] As Rg'd] As Rq'd| As Ra'd| As Ra'd
126A | 1785172 |PTO -w/CLUTCH -1000 RPM -1 3/4-20 SPLINE | As Rq'd| As Rq'd] As Rq'd| As Rq'd| As Ra'd
127 | 1760867 |DRIVE SHAFT - PTO 1 . 1 1 1
128 | 1760751 |DRIVE SHAFT - PTO - FRONT - 1 . - .
129 | 1760752 |DRIVE SHAFT - PTO - REAR : 1 . - .
130 | 1760431 |GEAR BOX - '5190' - 90 ANGLE 1 1 1 1 1
131 | 1784785 |GEAR BOX - '6190' - 90 ANGLE 1 1 1 1 1
132 | 1784780 |GEARBOX - 6190 - T " - . 1 1
133 | 1760714 |DRIVE SHAFT - CROSS - 425 /575 1 1 1 s =
134 | 1784129 |DRIVE SHAFT - CROSS - 655/ 755 S 3 = 1 1
135 | 1760817 |STOP - CROSS DRIVE SHAFT - 425 /575 1 1 1 - =
136 | 1784058 |STOP - CROSS DRIVE SHAFT - 655/ 755 - - - 2 2

- P57 -
JULY 2013



LEON SILVER SPREADER

PARTS LIST
ITEM PART |DESCRIPTION QUANTITY / UNIT
# # 425 |425RS] 575 | 655 | 755

137 | 1784456 |STOP - PTO DRIVE SHAFT 1 1 1 1 1
138 1760721 |GUARD - PTO - REAR - 425 /575 1 1 1 - -
138A 1784194 |GUARD - PTO - REAR - 655/ 755 - - - 1 1
139 1760722 |GUARD - PTO - FRONT - 425 /575 1 1 1 - -
139A 1784193 JGUARD - PTO - FRONT - 655/ 755 - - - 1 1
140 1784454 |BEARING - ASSY -1 3/8 DIA -ECCENTRIC 6 6 6 6 6
140A ECCENTRIC COLLAR -1 3/8 DIA 6 6 6 6 6
141 1784455 |BEARING - ASSY -1 3/4 DIA -ECCENTRIC 5 5 5 5 7
141A ECCENTRIC COLLAR - 1 3/4 DIA 5 5 5 5 7
142 1784955 |BEARING - ASSY -2 DIA -ECCENTRIC - - - 4 4
142A ECCENTRIC COLLAR - 2 DIA - - - 4 4
143 1760829 [SHIM - 1 3/8 BEARING ASSY As Rqg'd| As Rq'd| As Rq'd] As Rq'd] As Rq'd
144 1760849 |SHIM - 1 3/4 BEARING ASSY As Rq'd| As Rq'd| As Rg'd| As Rg'd] As Rq'd
145 1784956 |BUSHING - SPLIT TAPER-Q1 X 2 - - - 2 2
146 1760388 |BUSHING - SPLIT TAPER - Q1 X 1 3/4 1 1 1 1 1
147 1760387 |BUSHING - SPLIT TAPER - P1 X 1 3/4 2 2 2 2 2
148 1760860 |BUSHING - SPLIT TAPER - P1 X 1 3/8 4 4 4 4 4
149 1760861 JCOUPLING SLEEVE -CSP -P1 2 2 2 2 2
150 1760729 |KEY - SQUARE - 5/16 As Rq'd] As Rq'd| As Rqg'd] As Rq'd] As Rq'd
151 1760730 |KEY - SQUARE - 3/8 As Rq'd] As Rg'd] As Rg'd] As Rg'd| As Rg'd
152 1760799 [KEY - SQUARE - 1/2 - E 2 2
153 1784786 |COUPLER - SPLINED - 1 3/4 -20 SPLINE - - - 1 1
154 | 1760392 |SPROCKET - #60-14T (2) -(1000 RPM) 1 1 1 1 1
154A 1760393 |SPROCKET - #60-20T (2) -(540 RPM) 1 1 1 1 1
155 | 1784931 |SPROCKET - #80-16T (2) -(1000 RPM) 1 1 1 1 1
156 | 1760391 |SPROCKET - #60-36T (2) -28T (1) - (1000) 1 ” - - .
156A | 1760390 |SPROCKET - #60-28T (3) - (540) 1 :

157 | 1785167 |SPROCKET - #60-36T (2) - #80-20T (1) - (1000) 5 1 =

157A | 1785166 |SPROCKET - #60-287 (2) - #80-20T (1) - (540) 1 - : :
158 | 1784447 |SPROCKET - #60-36T (2) -24T (1) - (1000) : 1 1 1
158A | 1784446 |SPROCKET - #60-28T (2) -24T (1) - (540) : 1 1 1
159 1760386 |SPROCKET - #60-28T (1) 1 - - - -
160 1785170 |SPROCKET - #80-20T (1) = 1 - - -
161 1784450 |SPROCKET - #60-36T (1) - - 1 1 1
162 1784947 |SPROCKET - #80-20T (2) - SPLINED 1 1 1 2 2
163 1784949 [|SPROCKET - #80-24T (2) - SPLINED 1 1 1 - -
164 1784958 |SPROCKET - #80-28T (2) - SPLINED - - - 1 1
165 1784936 |SPROCKET - #80-36T (2) 2 2 2 1 1
166 1784950 |SPROCKET - IDLER - #80-14T - W/BEARING 12 12 12 8 8
167 1784838 |SPROCKET - IDLER SHAFT - #80-14T (2) 2 2 2 2 2
168 1760341 |IDLER - CHAIN - LOWER (DOUBLE) 1 1 2 2 2
169 1760340 |IDLER - CHAIN - UPPER (SINGLE) 1 1 - - -
170 1760338 |PLATE - IDLER TIGHTENER - 1/2" BOLT 2 2 2 2 2
171 1760339 |PLATE - IDLER FASTENER - 1/2" BOLT 2 2 2 2 2
172 1784817 |PLATE - IDLER TIGHTENER - 3/4" BOLT 1 1 1 2 2
173 1784818 |PLATE - IDLER FASTENER - 3/4" BOLT 1 1 1 2 2
174 1784444 JCOLLAR - BEATER SHAFT 4 4 4 4 4
175 1102658 |SETSCREW - 5/16 UNC X 5/16 As Rg'd] As Rg'd| As Rg'd| As Rq'd| As Rg'd
176 1784443 |SETSCREW - 3/8 UNC X 3/8 As Rg'd] As Rq'd] As Rg'd] As Rg'd| As Rg'd
177 1102703 |SETSCREW - 1/2 UNC X 1/2 As Rg'd| As Rg'd| As Rq'd| As Rq'd| As Rg'd

- P58 -
JULY 2013




LEON SILVER SPREADER

PARTS LIST
ITEM | PART |DESCRIPTION QUANTITY / UNIT
# # 425 [425RS] 575 | 655 | 755

178 | 1760487 |CHAIN - #60 DOUBLE X 92 LKS -(1000 RPM) 1 1

178A | 1760486 |CHAIN - #60 DOUBLE X 90 LKS -(540 RPM) 1 1 %
179 | 1784294 |CHAIN - #60H SINGLE X 94 LKS 1 -

180 | 1785165 |CHAIN - #80 SINGLE X 70 LKS : 1 . . :
181 | 1764287 |CHAIN - #60 DOUBLE X 96 LKS -(1000 RPM) - - 1 1 1
181A | 1784286 |CHAIN - #60 DOUBLE X 94 LKS -(540 RPM) 1 1 1
182 | 1784297 |CHAIN - #60H SINGLE X 116 LKS 1 1 1
183 | 1784783 |CHAIN - #80 DOUBLE X 74 LKS 5 1 1
184 | 1784784 |CHAIN - #80 DOUBLE X 108 LKS : : : 1 1
185 | 1784781 |CHAIN - #80 DOUBLE X 150 LKS 1 1 1 = -
186 | 1784782 |CHAIN - #80 DOUBLE X 224 LKS 1 1 - =
186A | 1784671 |CHAIN - #80 DOUBLE X 260 LKS : : 1 - =
187 | 1784957 |CHAIN - #80 DOUBLE X 264 LKS = - - 1 1
188 | 1113349 |LINK - CONNECTOR - #60H SINGLE 1 1 1 1 1
188A | 1113376 |LINK - CONNECTOR - #60 SINGLE 1 1 1 1 1
189 | 1113352 |LINK - OFFSET - #60H SINGLE 1 1 1 1 1
190 | 1113370 |LINK - CONNECTOR - #60 DOUBLE 1 1 1 1 1
191 | 1113369 |LINK - OFFSET - #60 DOUBLE 1 1 1 1 1
192 | 1113353 |LINK - CONNECTOR - #80 SINGLE 1 1 1 1 1
193 | 1113354 |LINK - OFFSET - #80 SINGLE 1 1 1 1 1
194 | 1784985 |LINK- CONNECTOR - #80 DOUBLE 1 1 1 1 1
195 | 1784984 |LINK - OFFSET - #80 DOUBLE 1 1 1 1 1
196 | 1760433 |GUARD - BEATER BEARING - 4 1/4 DIA 4 - . - .
197 | 1784160 |GUARD - BEATER BEARING - 5 3/4 DIA 4 4 4 4 4
198 | 1760883 |BEATER - MAIN - w/BLADES / BOLTS 1 . : . -
199 | 1760715 |BEATER - UPPER 1

200 | 1760712 |BEATER - MAIN 1 ; -

201 | 1785155 |BEATER - MAIN -w/BLADES / BOLTS : 1 =

202 | 1785160 |BEATER - UPPER -w/BLADES /BOLTS 1

203 | 1785156 |BEATER - MAIN 1

204 | 1785161 |BEATER - UPPER 1 =

205 | 1784861 |BEATER - MAIN -w/BLADES / BOLTS : 2

206 | 1784862 |BEATER - MAIN 2 - :
207 | 1784139 |BEATER - MAIN -w/BLADES / BOLTS z 2 2
208 | 1784130 |BEATER - MAIN - z : 2 2
209 | 1784281 |BLADE - BEATER - BOLT-ON 12 12 24 30 30
210 | 1760363 |HOLDER - BLADE - MAIN BEATER 12 : - : :
211 | 1785152 |HOLDER - BLADE - MAIN BEATER : 12

212 | 1784268 |BLADE - BEATER - WELD-ON - 425 12 = -

213 | 1785153 |HOLDER - BLADE - UPPER BEATER - 12 -

214 | 1785154 |BLADE - BEATER - BOLT-ON - 12 - - -
215 | 1784136 |HOLDER - BLADE - MAIN BEATER - - 24 30 30
216 | 1784610 |BEATER - RIGHT - w/BLADES / BOLTS 1 1 - - -
216A | 1784940 |BEATER - RIGHT - w/BLADES / BOLTS " n 1 :
217 | 1784615 |BEATER - LEFT - w/BLADES /BOLTS 1 1 -

217A | 1784943 |BEATER - LEFT - w/BLADES / BOLTS : - 1 :
218 | 1784611 |BEATER - RIGHT - 425 1 1 -

219 | 1784616 |BEATER - LEFT - 425 1 1 :

220 | 1784941 |BEATER - RIGHT - 575 : : 1 :
221 | 1784944 |BEATER-LEFT-575 1

- P59 -
JULY 2013




LEON SILVER SPREADER

PARTS LIST

ITEM | PART |DESCRIPTION QUANTITY / UNIT

# # 425 |425RS| 575 | 655 | 755
203 | 1784635 |BEATER - RIGHT - wBLADES / BOLTS 1 1
224 | 1784640 |BEATER - LEFT - w/BLADES /BOLTS 1 1
225 | 1784636 |BEATER - RIGHT - 655/ 755 : - 1 1
206 | 1784641 |BEATER - LEFT - 655/ 755 - - : 1 1
207 | 1784627 |BLADE - BEATER - BOLT-ON - RIGHT 12 12 16 - =
228 | 1784628 |BLADE - BEATER - BOLT-ON - LEFT 13 13 17
229 | 1784787 |BLADE - BEATER - BOLT-ON - SHORT - RT 2 2 2
230 | 1784620 |BLADE - KICKER - BOLT-ON - RIGHT 3 3 3 =
231 | 1784621 |BLADE - KICKER - BOLT-ON - LEFT 3 3 3 : =
232 | 1784629 |BLADE - BEATER - BOLT-ON - RIGHT 2 - - 16 16
233 | 1784630 |BLADE - BEATER - BOLT-ON - LEFT - - 3 17 17
234 | 1784789 |BLADE - BEATER - BOLT-ON - SHORT - RT R 2 2
235 | 1784622 |BLADE - KICKER - BOLT-ON : = 6 6
236 | 1784511 |BEATER HOUSING - RIGHT - 425 1 1 : = -
237 | 1784512 |BEATER HOUSING - LEFT - 425 1 1 -
238 | 1784510 |SUPPORT - BEATER HOUSING - 425/ 575 1 1 1 -
239 | 1784556 |BEATER HOUSING - RIGHT - 575/ 755 - - 1 - 1
239A | 1784847 |BEATER HOUSING - RIGHT - 655 - 1 R
240 | 1784557 |BEATER HOUSING - LEFT - 575/ 755 . . 1 - 1
240A | 1784848 |BEATER HOUSING - LEFT - 655 . 1 .
241 | 1784540 |SUPPORT - BEATER HOUSING - 655 / 755 - - 1 1
242 | 1784605 |BEATER HOUSING - 425 1 1 - . .
242A | 1784970 |BEATER HOUSING - 575 - - 1 . .
243 | 1784910 |BEATER HOUSING - 655 - - 1 -
243A | 1784915 |BEATER HOUSING - 755 E = = : 1
244 | 1784770 |DEFLECTOR DOOR - 425 2 2 = =
244A | 1784980 |DEFLECTOR DOOR - 575 = E 2 : 3
245 | 1784775 |DEFLECTOR DOOR - 655/ 755 : - - 2 2
246 | 1784929 |STRAP - DEFLECTOR DOOR 4 4 4 4 4
247 | 1784840 |HANDLE - SLURRY PAN 1 1 1 1 1
248 | 1760716 |END GATE - 425 1 - - : -
249 | 1785130 |END GATE - 425RS - 1 :
250 | 1784885 |END GATE - 575 : = :
251 | 1784905 |END GATE - 655 z : 1 =
251A | 1784140 |END GATE - 755 = - - 1
252 | 1760452 |PIN - PIVOT - END GATE 2 2 = 5 =
253 | 1784081 |PIN- PIVOT - END GATE - . 2 2 2
254 | 1225620 |PIN- CYLINDER 4 4 4 4 4
255 | 1500115 |RETAINER - PIN 8 8 8 8 8
256 | 1784810 |BEATER GUARD KIT - 425/ 575 1 1 1 - -
257 | 1784440 |BEATER GUARD KIT - 655/ 755 - " - 1 1
258 | 1784805 |GUARD - RUBBER - BEATER - 425/ 575 4 4 4 - -
250 | 1784405 |GUARD - RUBBER - BEATER - 655 / 755 . . : 4 4
260 | 1784807 |PIVOT HOLDER - 425 /575 4 4 4 . .
261 | 1784407 |PIVOT HOLDER - 655/ 755 . . . 4 4
262 | 1784809 |RETAINER PLATE - 425/575 4 4 4 . n
263 | 1784409 |RETAINER PLATE - 655/ 755 : . - 4 4
264 | 1784808 |PIVOT PIPE - 425/575 1 1 1 - -
265 | 1784408 |PIVOT PIPE - 655/ 755 S - - 1 1
266 | 1784406 |MOUNT BRACKET - BEATER GUARD 5 5 5 5 5

- P60 -
JULY 2013




LEON SILVER SPREADER
PARTS LIST

ITEM | PART |DESCRIPTION QUANTITY / UNIT

# # 425 |425RS| 575 | 655 | 755
267 | 1760551 |SEAL - END GATE - CORNER 2 2 2 2 2
268 | 1760549 |SEAL - END GATE - BOTTOM 2 - 2 - -
269 | 1760550 |SEAL - END GATE - SIDE 2 2 : =
270 | 1784169 |SEAL - END GATE - SIDE = = 2 - 2
270A | 1785036 |SEAL - END GATE - SIDE 2 : 2 :
271 | 1785139 |SEAL - END GATE - BOTTOM - OUTER : 2 : :
272 | 1785138 |SEAL - END GATE - BOTTOM - INNER 2 : :
273 | 1784165 |SEAL - END GATE - BOTTOM - OUTER 2 = z 2 2
274 | 1784167 |SEAL - END GATE - BOTTOM - INNER : : 2 2
275 | 1760547 |SEAL HOLDER - END GATE - BOTTOM 2 - 2 : :
276 | 1760548 |SEAL HOLDER - END GATE - SIDE 2 2 i :
277 | 1784170 |SEAL HOLDER - END GATE - SIDE . = 2 - 2
277A | 1785035 |SEAL HOLDER - END GATE - SIDE - - 2 5
278 | 1785137 |SEAL HOLDER - END GATE - OUTER 2 - -
279 | 1785136 |SEAL HOLDER - END GATE - INNER - 2 - - -
280 | 1784166 |SEAL HOLDER - END GATE - OUTER - - 2 2
281 | 1784168 |SEAL HOLDER - END GATE - INNER n . - 2 2
282 | 1760718 |SLURRY PAN - 425/ 575 1 1 1 - .
282A | 1784184 |SLURRY PAN - 655/ 755 - . - 1 1
283 | 1760399 |BRACKET - SLURRY PAN - RIGHT 1 1 1 1 1
284 | 1760400 |BRACKET - SLURRY PAN - LEFT 1 1 1 1 1
285 | 1760402 |LOCK PIN - SLURRY PAN 1 1 1 1 1
286 | 1784800 |SLURRY PAN - 425V 1 1 - : F
286A | 1785000 |SLURRY PAN - 575V : - 1 = :
286B | 1785005 |SLURRY PAN - 655V / 755V - : . 1 1
287 | 1760717 |PIN - RETAINER - SLURRY PAN - H 1 1 1 1 1
288 | 1785011 |PIN - RETAINER - SLURRY PAN - V 1 1 1 1 1
289 | 1760356 |SPRING - SLURRY PAN 1 1 1 1 1
290 | 1760357 |CABLE - 1/8 WIRE - SLURRY PAN 1 1 1 1 1
291 | 1102416 |CABLE CLAMP - 1/8 WIRE 2 2 2 2 2
292 | 1760741 |HOLDER - CABLE - SLURRY PAN 1 1 1 1 1
293 | 1760553 |SEAL - SLURRY PAN - 425/ 575 2 2 2 2 2
203A | 1784188 |SEAL - SLURRY PAN - 655/ 755 2 2 2 2 2
294 | 1760552 |SEAL HOLDER - SLURRY PAN - 425 /575 2 2 2 2 2
294A | 1784187 |SEAL HOLDER - SLURRY PAN - 655/ 755 2 2 2 2 2
205 | 1760265 |SPINDLE - 3 1/8" DIA 4 - - - F
206 | 1784199 |SPINDLE - 3 1/2" DIA - 4 4 4 4
297 | 1135513 |HUB -8 BOLT - 3 1/8" SPINDLE 4 - } - -
298 | 1144009 |HUB -8 BOLT - 3 1/2" SPINDLE - HEAVY - 4 4 4 4
299 | 1135512 |DUST CAP 4 n . ” -
300 | 1135508 |SEAL - GREASE - 3" 4 : .
301 | 1135502 |BEARING - INNER CUP 4 -
302 | 1135506 |BEARING - INNER CONE 4 .
303 | 1135205 |BEARING - OUTER CUP 4 - .
304 | 1135206 |BEARING - OUTER CONE 4 : . - -
305 | 1135397 |WASHER - SPINDLE 4 4 4 4 4
306 | 1135398 |NUT - HEX CASTELLATED - 1 1/4-12 UNF 4 4 4 4 4
307 | 1102664 |WHEEL STUD - 5/8 UNF X 2 1/8 32 32 32 32 32
308 | 1135505 |WHEEL NUT - TAPERED - 5/8 UNF 32 32 32 32 32
309 | 1135329 |DUST COVER = 4 4 4 4

- P61 -
JULY 2013




LEON SILVER SPREADER

PARTS LIST
ITEM | PART |DESCRIPTION QUANTITY / UNIT
# # 425 |425RS| 575 | 655 | 755 |
310 | 1135326 |GASKET - DUST CAP 4 4 4 4
311 | 1135306 |SEAL - GREASE - 3 3/8" - 4 4 4 4
312 | 1135312 |BEARING - INNER CUP 4 4 4 4
313 | 1135311 |BEARING - INNER CONE : 4 4 4 4
314 | 1135314 |BEARING - OUTER CUP > 4 4 4 4
315 | 1135313 |BEARING - OUTER CONE > 4 4 4 4
316 | 1707130 |CLAMP - OIL LINE - 2 PIPE 8 8 12 12 12
317 | 1760814 |CLAMP - OIL LINE - 2 PIPE OFFSET 3 3 = : -
318 | 1707125 |CLAMP - OIL LINE - 4 PIPE = : 4 4 4
319 | 1120070 |CYLINDER - END GATE - 2" X 17" 2 2 2 2 2
320 | 1127184 |COUPLER - MALE - 1/2 FNPT 2 2 2 2 2
321 | 1127185 |DUST CAP - BLACK - 1/2" 2 2 2 2 2
322 | 1760456 |HYD. TUBE - FRONT - 425 2 2 : - :
323 | 1760455 |HYD. TUBE - REAR - 425 2 2 - :
324 | 1784181 |HYD. TUBE - FRONT - 655/ 755 : - - 2 2
324A | 1784981 |HYD. TUBE - FRONT - 575 . - 2 - :
325 | 1784182 |HYD. TUBE - FRONT - 575/ 755 1 F 1
305A | 1784982 |HYD. TUBE - FRONT - 655 - 1 -
326 | 1784183 |HYD. TUBE - FRONT - 575/ 755 1 - 1
326A | 1784983 |HYD. TUBE - FRONT - 655 - 1 -
327 | 1784180 |HYD. TUBE - REAR - 575/ 655/ 755 . . 2 2 2
328 | 1124408 |ADAPTOR - UNION - #8 MJIC 2 2 4 4 4
329 | 1123030 |HYD. HOSE -3/8 X 72 -1/2 MNPT X 3/8 MNPT 2 2 2 2 2
330 | 1784764 |HYD. HOSE -3/8 X 48 -#8 MJIC X #8 MJIC 2 2 2 2 2
331 | 1784746 |HYD. HOSE -3/8 X 30 -#6 ORBM-SW X #8FJIC 2 2 2 2 2
332 | 1760474 |HYD. HOSE -3/8 X 72 -1/2 MNPT X 1/2 MNPT 5 : . . .
333 | 1122760 |HYD. HOSE -3/8 X 30 -1/2 MNPT X #8 MJIC
334 | 1122761 |HYD. HOSE -3/8 X 48 -1/2 MNPT X #8 MJIC 2 : - : =
335 | 1784750 |SEQUENCE VALVE - PARKER - DUAL 1 1 1 1 1
336 | 1760472 |VALVE - FLOW CONTROL - FC-55 - : - - -
337 | 1127070 |SEQUENCE VALVE = : -
338 | 1760464 |HYD. HOSE -3/8 X 31 -3/8 MNPT X #8 MJIC 1 1 =
339 | 1124647 |HYD. HOSE -3/8 X 24 -3/8 MNPT X #8 MJIC 1 1 = :
340 | 1122525 |HYD. HOSE -3/8 X 132 -3/8 MNPT X 3/8 MNPT 1 1 :
341 | 1122526 |HYD. HOSE -3/8 X 101 -3/8 MNPT X 3/8 MNPT 1 1 : Z :
342 | 1123151 |HYD. HOSE -3/8 X 48 -3/8 MNPT X #8 MJIC 5 = 1 1 1
343 | 1760464 |HYD. HOSE -3/8 X 31 -3/8 MNPT X #8 MJIC g 1 1 1
344 | 1124635 |HYD. HOSE -3/8 X 192 -3/8 MNPT X 3/8 MNPT 1 1 1
345 | 1123171 |HYD. HOSE -3/8 X 162 -3/8 MNPT X 3/8 MNPT 1 1 1
346 | 1784192 |HYD. HOSE -3/8 X 36 -1/2 MNPT X #6 MORB - - :
347 | 1123328 |HYD. HOSE -3/8 X 77 -1/2 MNPT X #6 MORB
348 | 1122764 |HYD. HOSE -3/8 X 30 -3/8 MNPT X 1/2 MNPT - - - -
349 | 1122762 |HYD. HOSE -3/8 X 24 -1/2 MNPT X 1/2 MNPT - -
350 | 1122763 |HYD. HOSE -3/8 X 48 -1/2 MNPT X 1/2 MNPT - - - - -
351 | 1123381 |TEE - 3/8 FNPT(2) X 3/8 MNPT 1 1 2 2 2
352 | 1122883 |TEE - 3/8 FNPT(2) X 3/8 MNPT 1 1 i " "
353 | 1122879 |ELBOW - 90 -3/8 MNPT X #8 FNPT-SW > 2 4 4 4
354 | 1122995 |ELBOW - 90 - #8 MORB X 3/8 FNPT-SW 2 2 2 2 2
355 | 1124405 |ELBOW - 90 - #8 MJIC X #8 FJIC-SW 2 2 2 2 2
356 1123210 |ELBOW - 90 - #8 MORB X #8 MJIC 2 2 2 2 2
- P62 -
JULY 2013



LEON SILVER SPREADER

PARTS LIST
ITEM | PART |DESCRIPTION QUANTITY / UNIT
# # 425 |425RS|] 575 | 655 | 755 |
357 | 1123212 |CONNECTOR - #8 MJIC X #8 MORB 2 2 2 2 2
358 | 1122948 |PLUG - 1/2 MNPT - HEX HEAD . . " - -
359 | 1122952 |ELBOW - 90 -1/2 MNPT X 1/2 FNPT-SW .
360 | 1124478 |TEE - 1/2 FNPT(2) X 1/2 MNPT
361 | 1122953 |TEE - 1/2 FNPT(2) -SW X 1/2 MNPT
362 | 1784745 |SEQUENCE VALVE KIT - PARKER : .
363 | 1760888 |SEQUENCE VALVE KIT - FC-55 . - - - -
364 | 1122759 |GREASE FITTING - 1/4-28 UNF - STRAIGHT 2 2 2 2 P
365 | 1122793 |GREASE FITTING - 1/4-28 UNF - ELBOW - z = : :
366 | 1122797 |GREASE FITTING - 1/8-27 NPT - STRAIGHT 2 2 4 4 4
367 | 1760467 |GREASE LINE HOSE 2 2 2 2 2
368 | 1120052 |UNION ADAPTOR - 1/8-27 FNPT 2 2 2 2 2
369 | 1784425 |SAFETY LIGHT KIT = 2 : : -
370 | 1102753 |COTTERPIN-1 1/4" X 2 1/2" 4 4 4 4 4
371 | 1102798 |ROLL PIN-3/16 X 1 1/2 2 2 2 2 2
372 | 1102774 |HAIR PIN - 3/16 1 1 1 1 1
373 | 1101937 |BOLT - HEX HEAD - 1/4 UNC X 4 2 2 2 2 2
374 | 1101949 |BOLT - HEX HEAD - 5/16 UNC X 3/4 - - 16 16 16
375 | 1101950 |BOLT - HEX HEAD - 5/16 UNC X 1 2 2 2 2 2
376 | 1101963 |BOLT - HEX HEAD - 5/16 UNC X 2 1/4 2 2 2 - -
377 | 1101955 |BOLT - HEX HEAD - 5/16 UNC X 2 1/2 2 2 - - -
378 | 1101995 |BOLT - HEX HEAD - 3/8 UNC X 1 4 4 4 4 4
379 | 1101998 |BOLT - HEX HEAD - 3/8 UNC X 1 1/4 76 76 80 92 | 102
380 | 1102002 |BOLT - HEX HEAD - 3/8 UNC X 1 1/2 10 10 10 10 10
381 | 1102004 |BOLT - HEX HEAD - 3/8 UNC X 2 1/2 2 2 2 2 2
382 | 1102005 |BOLT - HEX HEAD - 3/8 UNC X 3 : . 2 2 2
383 | 1102049 |BOLT - HEX HEAD - 1/2 UNC X 1 2 2 2 . -
384 | 1102051 |BOLT - HEX HEAD - 1/2 UNC X 1 1/2 50 78 84 90 96
385 | 1102052 |BOLT - HEX HEAD - 1/2 UNC X 1 3/4 52 68 52 68 72
386 | 1102053 |BOLT - HEX HEAD - 1/2 UNC X 2 8 8 8 8 8
387 | 1102056 |BOLT - HEX HEAD - 1/2 UNC X 3 2 2 2 : :
388 | 1784290 |BOLT - HEX HEAD - 1/2 UNC X 4 - FULL THR 5 5 5 6 6
389 | 1102058 |BOLT - HEX HEAD - 1/2 UNC X 4 5 5 5 2 2
390 | 1102059 |BOLT - HEX HEAD - 1/2 UNC X 4 1/2 10 10 2 2 2
391 | 1102060 |BOLT - HEX HEAD - 1/2 UNC X 5 3 : 10 10 10
392 | 1102064 |BOLT - HEX HEAD - 1/2 UNC X 7 2 2 2 2 2
393 | 1102070 |BOLT - HEX HEAD - 1/2 UNC X 10 1 1 1 1 1
394 | 1102101 |BOLT - HEX HEAD - 5/8 UNC X 2 1/2 18 26 26 28 30
395 | 1102103 |BOLT - HEX HEAD - 5/8 UNC X 1 3/4 66 66 82 82 82
396 | 1102109 |BOLT - HEX HEAD - 5/8 UNC X 5 1/2 2 6 2 6 6
397 | 1102151 |BOLT - HEX HEAD - 3/4 UNC X 2 1 1 1 2 2
398 | 1102152 |BOLT - HEX HEAD - 3/4 UNC X 2 1/2 - - - 18 18
399 | 1102158 |BOLT - HEX HEAD - 3/4 UNC X 5 1/2 6 6 6 4 4
400 | 1102252 |BOLT - HEX HEAD - 1 UNC X 2 1/2 4 4 4 4 4
401 | 1102255 |BOLT - HEX HEAD - 1 UNC X 4 2 2 2 2 2
402 | 1102263 |BOLT - HEX HEAD - 1 UNC X 9 " " - Z 4
403 | 1102379 |BOLT - CARRIAGE HEAD - 3/8 UNC X 1 1/2 8 8 8 8 8
404 | 1102392 |BOLT - CARRIAGE HEAD - 3/8 UNC X 1 3/4 48 48 60 56 64
205 | 1102373 [BOLT - CARRIAGE HEAD - 3/8 UNC X 2 44 48 70 96 96
406 | 1102398 |BOLT - CARRIAGE HEAD - 1/2 UNC X 2 8 8 8 8 8
- P63 -
JULY 2013




LEON SILVER SPREADER
PARTS LIST

ITEM | PART |DESCRIPTION QUANTITY / UNIT

# # 425 |425RS| 575 | 655 | 755
407 | 1102525 |HEX NUT - 3/8 UNC 4 4 4 4 4
408 | 1102535 |HEX NUT - 1/2 UNC 28 36 20 56 56
409 | 1102540 |HEX NUT - 5/8 UNC . . - - .
410 | 1102545 |HEX NUT - 3/4 UNC 2 2 2 2 2
411 | 1102555 |HEX NUT - 1 UNC s : : 4 4
412 | 1102516 |LOCKNUT - HEX HEAD - 1/4 UNC 2 2 2 2 2
413 | 1102521 JLOCKNUT - HEX HEAD - 5/16 UNC 6 6 6 6 6
414 | 1102536 |LOCKNUT - HEX HEAD - 3/8 UNC 188 | 214 | 206 | 242 | 242
415 | 1102537 |LOCKNUT - HEX HEAD - 1/2 UNC 40 80 78 80 80
416 | 1102539 JLOCKNUT - HEX HEAD - 5/8 UNC 14 28 20 = :
417 | 1102551 JLOCKNUT - HEX HEAD - 3/4 UNC 5 5 5 10 10
418 | 1102538 |HEX STEEL LOCKNUT - 1/2 UNC 57 81 97 | 105 | 105
419 | 1102542 |HEX STEEL LOCKNUT - 5/8 UNC 68 84 88 100 | 100
420 | 1102587 |HEX STEEL LOCKNUT - 3/4 UNC R - E - -
421 | 1102556 |HEX STEEL LOCKNUT - 1 UNC 1 1 1 1 1
422 | 1102528 |HEX JAM NUT - 1/2 UNC 5 5 5 4 4
423 | 1102563 |HEX JAM NUT - 3/4 UNC 2 2 2 2 2
424 | 1102590 |LOCKWASHER - 3/8 4 4 4 8 8
425 | 1102592 |LOCKWASHER - 1/2 36 52 38 52 52
426 | 1102596 |LOCKWASHER - 3/4 2 2 2 10 10
427 | 1102600 |JLOCKWASHER - 1 6 6 6 10 10
428 | 1102607 |FLATWASHER - 1/4 2 2 2 2 2
429 | 1102608 |FLATWASHER - 5/16 4 4 4 4 4
430 | 1102609 |FLATWASHER - 3/8 158 | 184 | 188 | 224 | 224
431 | 1102611 |FLATWASHER - 1/2 62 | 102 | 72 102 | 102
432 | 1102613 |FLATWASHER - 5/8 16 16 16 20 20
433 | 1102615 |FLATWASHER - 3/4 2 2 2 20 20
434 | 1102617 |FLATWASHER - 7/8 2 2 2 2 2
435 | 1102619 |FLATWASHER - 1 6 6 6 10 10
436 | 1785085 |BEARING - ASSY -2 3/16 DIA -ECCENTRIC 4 4 4 4 4
437 | 1785086 |RETAINER CAP - BEARING 4 4 4 4 4
438 | 1785611 |BEATER - 425V - RIGHT 1 1 : = =
439 | 1785616 |BEATER - 425V - LEFT 1 1 - =
440 | 1785661 |BEATER - 575V - RIGHT 2 : 1
441 | 1785666 |BEATER -575V - LEFT 1 : -
442 | 1785711 |BEATER - 755V - RIGHT z : 1 1
443 | 1785716 |BEATER - 755V - LEFT - : ; 1 1
444 | 1785625 |BLADE - BEATER - BOLT-ON - RIGHT 12 12 16 = -
445 | 1785626 |BLADE - BEATER - BOLT-ON - LEFT 12 12 16 " :
446 | 1785627 |BLADE - KICKER - BOLT-ON 6 6 6 - -
447 | 1785725 |BLADE - BEATER - BOLT-ON - RIGHT - - - 16 16
448 | 1785726 |BLADE - BEATER - BOLT-ON - LEFT 16 16
449 | 1785727 |BLADE - KICKER - BOLT-ON - - - 16 16
450 | 1784727 |SPROCKET - IDLER - 20TH 1 1 1 2 ]
451 | 1785605 |BEATER HOUSING - VERTICAL 1 1 . - .
451A | 1785655 |BEATER HOUSING - VERTICAL . : 1 - -
452 | 1785705 |BEATER HOUSING - VERTICAL = - - 1 1
453 | 1785604 |DEFLECTOR DOOR - 425 2 2 S = =
453A | 1785654 |DEFLECTOR DOOR - 575 : ; 2 > -
454 | 1785704 |DEFLECTOR DOOR - 755 : 2 2

- P64 -
JULY 2013




LEON SILVER SPREADER
PARTS LIST

ITEM | PART |DESCRIPTION QUANTITY / UNIT
# # 425 |425RS| 575 | 655 | 755

455 | 1785620 |HUB - BEATER DRIVE 2 2 2 = :
456 | 1785720 |HUB - BEATER DRIVE . : . 2 2
457 | 1785635 |BEATER GUARD - 4-BOLT 2 2 2 2 2
458 | 1785636 |BEARING - ASSY - 2 1/4 - FOUR BOLT 2 2 2 p) >
459 | 1785644 |SPROCKET - DRIVE COUPLER 3 3 3 3 3
460 | 1785645 |SHAFT - INNER CROSS DRIVE - 425/575 1 1 1 - :
461 | 1785646 |SHAFT - INNER CROSS DRIVE - 755 = - : 1 1
462 | 1785745 |TIGHTENER - IDLER CHAIN 1 1 1 1 1
463 | 1785747 |SHAFT - TOP OUTER - 425/575 1 1 1 : -
464 | 1785748 |SHAFT - TOP OUTER - 755 - - - 1 1
465 | 1785775 |SHAFT REDUCER - 28/16 1 1 1 1 1
466 | 1785776 |SHAFT REDUCER - 24/20 1 1 1 : :
467 | 1785777 |SHAFT REDUCER - 28/20 : = = 1 1
468 | 1785760 |CHAIN - #80 DOUBLE X 64 LKS 1 1 1 : -
469 | 1785761 |CHAIN - #80 DOUBLE X 50 LKS 1 1 1 - :
470 | 1785762 |CHAIN - #80 DOUBLE X 52 LKS - - - 1 1
471 | 1785763 |CHAIN - #80 DOUBLE X 156 LKS 1 1 - - -
472 | 1785764 |CHAIN - #80 DOUBLE X 192 LKS - - 1 1 1
473 | 1785765 |CHAIN - #80 DOUBLE X 70 LKS - " 1 1
474 | 1785766 |CHAIN - #80 DOUBLE X 14 LKS 3 3 3 3 3
475 | 1784933 |SPROCKET - #80-20T (2) -(1000 RPM) 1 1 1 1 1
476 | 1785910 |i- BEAM - CENTER - 425 (NO NOTCH) 1 - 1 - -
477 | 1785912 |I- BEAM - CENTER - 655 / 755 (NO NOTCH) - - 1 1
478 | 1785914 |1- BEAM - SIDE - 655/ 755 (NO NOTCH) P . . 2 2
479 | 1785850 |EXTENSION - PUSH GATE - VERTICAL 1 - - : -
480 | 1785860 |EXTENSION - PUSH GATE - VERTICAL - - 1 -

481 | 1102079 |BOLT-HEX HEAD 3/8-16 UNC-1 1/2 4 4 4 4 4
482 | 1785749 |SHAFT-REDUCER-28/16-1 3/4 - - E - 1

- P65 -
JULY 2013



ITEM

PART
#

LEON SILVER SPREADER
PARTS LIST

DESCRIPTION

QUANTITY / UNIT

425

425RS

575

655

755

1174009

DECAL - 'LEON' - BLACK (3 1/2 X 16 1/4)

2

2

2

N

1174306

DECAL - 'LEON' - BLACK (2 X 9)

2

2

2

1784255

DECAL - '755' - BLACK

NN

1784855

DECAL - '655' - BLACK

1784895

DECAL - '575' - BLACK

1760442

DECAL - '425' - BLACK

[2%] I

Ny

1760436

DECAL - 'SILVERSPREADER' - BLACK

w

w

(&%)

1760437

DECAL - 'DANGER' - (KEEP AWAY)

1784767

DECAL - 'DANGER'’ - (ROTATING BEATERS)

1784768

DECAL - 'DANGER' - (STAND CLEAR)

1785050

DECAL - 'DANGER' - (HITCH JACK)

NININ| >

NININ|

NN N

NININ| &~

NN N

1760470

DECAL - 'WARNING' - (MISSING SHIELD)

1760440

DECAL - 'WARNING' - (TRAVEL SAFELY)

1760444

DECAL - 'WARNING' - (PTO CONNECTION)

1760441

DECAL - 'CAUTION' - (NO RIDERS)

1760438

DECAL - 'CAUTION' - 1000 RPM

1760439

DECAL - 'CAUTION' - 540 RPM

1760643

DECAL - 'IMPORTANT' - (OPERATION)

1784766

DECAL - 'IMPORTANT' - (LBURICATE DAILY)

1785045

DECAL - 'ATTENTION' - (BEATER SYNCH)

1785055

DECAL - 'ATTENTION' - (FC VALVE)

1178055

DECAL - 'LIFT POINTS'

1178886

DECAL - REFLECTIVE - RED

1178887

DECAL - REFLECTIVE - AMBER

1760642

DECAL - 'DANGER' - (PTO SHIELD)

1760641

DECAL - 'DANGER' - (ROTATING DRIVELINE)

1174012

PLATE - SERIAL NUMBER

1178885

SMV' EMBLEM

- P66 -

JULY

2013







